
12

ENDURA MAX 50 (36” & 42”) PARTS LIST

Item Part Number Description

1 2-100-121 ARMATURE ASSEMBLY 12v 3.62

2 788-015 RETAINING RING

3 2-200-101 HOUSING ASSEMBLY CENTER 3.62 TXT

4 421-065 BRUSH END HOUSING ASSEMBLY 3.62

5 2-400-101 PLAIN END HOUSING ASSEMBLY 3.62

6 880-003 SEAL

7 880-006 SEAL W/SHIELD

8 140-010 BALL BEARING

9 188-036 BRUSH ASSEMBLY [2.EA]

10 725-050 BRUSH RETENTION - PAPER TUBE

11 2-600-086 BRUSH PLATE W/HOLDER 3.62

12 975-040 SPRING-TORSION [2.EA]

13 701-007 O-RING- THRU BOLT [2.EA]

14 701-039 O-RING MK406460

15 701-041 O-RING

16 830-007 SCREW- SELF THREAD 8-32X1.0 [2.EA]

17 830-042 THRU BOLT 8-32X8.83 [2.EA]

18 990-067 WASHER- STEEL THRUST

19 990-070 WASHER- NYLATRON [AS REQUIRED]

20 144-049 FLANGE BEARING (SERVICE ONLY)

21 2097039 MOTOR ASSEMBLY 12 V 3.62 VARIABLE SPD 36”

21 2097040 MOTOR ASSEMBLY 12 V 3.62 VARIABLE SPD 42”

22 2032046 TUBE, COMPOSITE 36”

22 2032047 TUBE, COMPOSITE 42”

1378121 PROP W/DRIVE PIN, WASHER, NUT KIT

23 2091170 PROPELLER 3.62 HUB DIA

24 2151726 WASHER- 5/16 STD SS

25 2053101 NUT-PROP NYLOCK (MED) SS

26 2092600 PIN-DRIVE

2771818 BRACKET & HINGE ASSEMBLY 
(INCLUDES 27-28)

2771910 BRACKET ASSEMBLY 
(INCLUDES 27, 29, 30)

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept., 121 Power Dr., Mankato, MN 56002-8129. In 
Canada, parts may be ordered from any of the Canadian Authorized Service Centers. Visit minnkotamotors.com for a current listing. Be 
sure to provide the MODEL and SERIAL number of your motor when ordering parts. Please use the correct part numbers from the parts 
list. Payment for any parts ordered from the MINN KOTA parts department may be by Discover Card, Master Card or VISA. To order call 
1-800-227-6433 or FAX 1-800-527-4464.

* This item is part of an assembly. This item cannot be sold seperately due to machining and/or assembly  
  that is required.

2064988 rev A  7/12

Item Part Number Description

*27 2061910 BRACKET

28 2060510 PIN-HINGE

*29 2061300 SCREW-CLAM [2.EA]

*30 2011710 WASHER-CLAMP SCREW [2.EA]

31 2063605 T-BAR, PLASTIC

32 2062706 SPRING- (T-BAR)

33 2067201 LEVER-TILT BLACK

34 2061810 HINGES-PLASTIC

35 2037301 BUSHING-HINGE [2.EA]

36 2062800 TENSION BLOCK-SNAP IN

37 2011385 SCREW, TENSION/KNOB

38 2060515 PIN, TILT LEVER

39 2061520 COLLAR-DEPTH

40 2011365 SCREW-COLLAR/NEW KNOB

41 2992523 LEADWIRE 
(WITH 14GA HD SPADE TERMINAL)

42 2062905 STRAIN RELIEF

43 2026300 TIE WRAP

44 2994040 CONTROL BOX

45 2060225 CONTROL BOX COVER

46 2065717 DECAL COVER ENDURA MAX 50

47 2065730 COVER DECAL

48 2033401 SCREW-10-24 X 1-3/4

49 2383124 NUT-10-24 HEX

50 2012100 SCREW-8-18 X 5/8 [6.EA]

51 2990924 INNER HANDLE ASSEMBLY

52 2012102 SCREW

53 2990913 OUTER HANDLE ASSEMBLY

54 2060009 FRONT BEARING

55 2074070 BATTERY METER 12V

56 2302742 SPRING, DETENT, OFF

2883460 SEAL AND O RING KIT

13

ENDURA MAX 50 PARTS DIAGRAM

1

8

2

3

4 

5

20

6 7

9

10

11

12

15

13

14

16

17

18
19

21

23

24
25

26

27

28

29

30

31

33

34

35

36

37

38

39

40

43

44

45

47

46

48

51

49

32

22

41

50

52

53

54

42

56

55

SLeesch
Typewritten Text
for use with "N" serial numbers
2-year warranty
12-volt 42 amps



12

ENDURA MAX 50 (36” & 42”) PARTS LIST

Item Part Number Description

1 2-100-121 ARMATURE ASSEMBLY 12v 3.62

2 788-015 RETAINING RING

3 2-200-101 HOUSING ASSEMBLY CENTER 3.62 TXT

4 421-065 BRUSH END HOUSING ASSEMBLY 3.62

5 2-400-101 PLAIN END HOUSING ASSEMBLY 3.62

6 880-003 SEAL

7 880-006 SEAL W/SHIELD

8 140-010 BALL BEARING

9 188-036 BRUSH ASSEMBLY [2.EA]

10 725-050 BRUSH RETENTION - PAPER TUBE

11           738-086        BRUSH PLATE W/HOLDER 3.62

12 975-040 SPRING-TORSION [2.EA]

13 701-007 O-RING- THRU BOLT [2.EA]

14 701-039 O-RING MK406460

15 701-041 O-RING

16 830-007 SCREW- SELF THREAD 8-32X1.0 [2.EA]

17 830-042 THRU BOLT 8-32X8.83 [2.EA]

18 990-067 WASHER- STEEL THRUST

19 990-070 WASHER- NYLATRON [AS REQUIRED]

20 144-049 FLANGE BEARING (SERVICE ONLY)

21 2097039 MOTOR ASSEMBLY 12 V 3.62 VARIABLE SPD 36”

21 2097040 MOTOR ASSEMBLY 12 V 3.62 VARIABLE SPD 42”

22 2032046 TUBE, COMPOSITE 36”

22 2032047 TUBE, COMPOSITE 42”

1378121 PROP W/DRIVE PIN, WASHER, NUT KIT

23 2091170 PROPELLER 3.62 HUB DIA

24 2151726 WASHER- 5/16 STD SS

25 2053101 NUT-PROP NYLOCK (MED) SS

26 2092600 PIN-DRIVE

2771818 BRACKET & HINGE ASSEMBLY 
(INCLUDES 27-28)

2771910 BRACKET ASSEMBLY 
(INCLUDES 27, 29, 30)

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept., 121 Power Dr., Mankato, MN 56002-8129. In 
Canada, parts may be ordered from any of the Canadian Authorized Service Centers. Visit minnkotamotors.com for a current listing. Be 
sure to provide the MODEL and SERIAL number of your motor when ordering parts. Please use the correct part numbers from the parts 
list. Payment for any parts ordered from the MINN KOTA parts department may be by Discover Card, Master Card or VISA. To order call 
1-800-227-6433 or FAX 1-800-527-4464.

* This item is part of an assembly. This item cannot be sold seperately due to machining and/or assembly  
  that is required.

2064988 rev A  7/12

Item Part Number Description

*27 2061910 BRACKET

28 2060510 PIN-HINGE

*29 2061300 SCREW-CLAM [2.EA]

*30 2011710 WASHER-CLAMP SCREW [2.EA]

31 2063605 T-BAR, PLASTIC

32 2062706 SPRING- (T-BAR)

33 2067201 LEVER-TILT BLACK

34 2061810 HINGES-PLASTIC

35 2037301 BUSHING-HINGE [2.EA]

36 2062800 TENSION BLOCK-SNAP IN

37 2011385 SCREW, TENSION/KNOB

38 2060515 PIN, TILT LEVER

39 2061520 COLLAR-DEPTH

40 2011365 SCREW-COLLAR/NEW KNOB

41 2992523 LEADWIRE 
(WITH 14GA HD SPADE TERMINAL)

42 2062905 STRAIN RELIEF

43 2026300 TIE WRAP

44 2994040 CONTROL BOX

45 2060225 CONTROL BOX COVER

46 2065717 DECAL COVER ENDURA MAX 50

47 2065730 COVER DECAL

48 2033401 SCREW-10-24 X 1-3/4

49 2383124 NUT-10-24 HEX

50 2012100 SCREW-8-18 X 5/8 [6.EA]

51 2990924 INNER HANDLE ASSEMBLY

52 2012102 SCREW

53 2990913 OUTER HANDLE ASSEMBLY

54 2060009 FRONT BEARING

55 2074070 BATTERY METER 12V

56 2302742 SPRING, DETENT, OFF

2883460 SEAL AND O RING KIT

13

ENDURA MAX 50 (36” & 42”)  PARTS DIAGRAM

1

8

2

3

4 

5

20

6 7

9

10

11

12

15

13

14

16

17

18
19

21

23

24
25

26

27

28

29

30

31

33

34

35

36

37

38

39

40

43

44

45

47

46

48

51

49

32

22

41

50

52

53

54

42

56

55



6

WIRING DIAGRAM

E
ng

lis
h

12 Volt Deep Cycle 
Marine Battery

Motor

Red+Black-

Red B+ Black B-

Battery Meter 

19

Français

RÉGLAGES

Réglage de la direction :
• Régler le bouton de tension de direction pour fournir une tension suf  sante permettant au moteur 
 de tourner librement, tout en restant dans n’importe quelle position sans avoir à être tenu; ou
• Serrer le bouton pour mettre le moteur dans une position prédé  nie a  n d’avoir les mains libres 
 pour pêcher.

Réglage du support :
• Le moteur peut être   xé à la 
 verticale, incliné en eaux peu 
 profondes ou complètement 
 basculé hors de l’eau.
• Saisir fermement la tête de 
 commande ou l’arbre composite.
• Appuyer en continu sur le levier 
 de basculement. 
• Basculer à n’importe quelle 
 position sur le support.
• Relâcher le levier de basculement.

AVERTISSEMENT : 
Lors du hissage/de l’abaissement du moteur ou de l’utilisation du mécanisme de basculement, 
tenir les doigts à l’écart de tous les points de pivot et charnières, et de toutes les pièces en 
mouvement.

Bouton de réglage de la profondeur

Vis de tension de direction Vis de serrage

Levier de basculement à libération rapide

MODE D’EMPLOI

Rotation de la barre franche :
Ce moteur offre un choix de vitesses variable et marche arrière. Le régulateur de vitesse peut être utilisé dans les 
deux directions. Tourner la poignée de la barre franche dans le sens anti-horaire à partir de (OFF) pour augmenter 
la vitesse en marche arrière et dans le sens horaire à partir de (OFF) pour l’augmenter en marche avant. La 
poussée diminue à mesure que vous vous approchez de (OFF) dans l’’une ou l’autre direction. 

MAXIMIZER™:
Les circuits électroniques incorporés du Maximizer créent des impulsions modulées pour prolonger le temps de 
fonctionnement et la vie de la batterie. Au moyen de la commande de vitesse du Maximizer, vous pouvez, dans 
quelques cas, expérimenter des interférences sur l’af  chage de votre détecteur de profondeur. Nous conseillons 
l’emploi d’une batterie marine à cycles variables séparée pour votre moteur de pêche à la traîne et d’alimenter le 
détecteur de profondeur avec la batterie de démarrage. Si les problèmes persistent toujours, appelez notre service 
au client au 1-800-227-6433.




